
 

 

2600 | P a g e  

 

Potential of Nanotechnology in Wastewater Recycling – 

An overview 

Sakiba Nabi, Bilal Malik 

 
1
Department of Civil Engineering, NIT Srinagar, (India). 

2
 Department of Civil Engineering, NIT Srinagar, (India). 

ABSTRACT 

Water, the most vital element for the survival on earth has become one of the emerging environmental issues our 

ecosystem is facing today. Issue of water quality, quantity and availability are the three major concerns and are 

vital to the existence of life on the earth. Current and future fresh water demand could be met by enhancing 

water use efficiency and demand management. Thus, wastewater/low quality water is emerging as potential 

source for demand management after essential treatment. Nanotechnology offers a variety of promising 

solutions to filter out contaminants such as organic and inorganic solutes; heavy metals such as mercury, lead, 

arsenic, and cadmium; and biological toxins that causes water-borne disease such as cholera and typhoid. All 

existing technologies for water purification have many limitations, and nanotechnology contributes a scaffold 

for offering rapid detection and removal of contaminants by providing water treatment systems at low cost. 

Nano particles have very high absorbing, interacting and reacting capabilities due to its small size with high 

proportion of atoms at surface. Nano particles can achieve energy conservation due to its small size which can 

ultimately lead to cost savings. Nano particles have great advantage of treating Wastewater in depths and any 

location which is generally left out by other conventional technologies. 

Keywords :  Contaminants, Nanoparticles, Nanotechnology, Wastewater. 

1. INTRODUCTION 

Water is a precious natural resource, a basic human need and a prime national asset. The extent to which water 

is plentiful or scarce, clean or polluted, beneficial or destructive, profoundly influence the extent and quality of 

human life but the water resources are being depleted very fast and the relentless increase in population and the 

resulting spurt in the demand for water for agriculture, industrial and urban purposes require careful planning 

and management. The oceans occupy about 70.8% of the earth surface and only 29.2% is land. About 97.5% of 

the world water resource is in the ocean and is saline. Of the remaining, 2.5% of the global water resource, 

about 2% is in ice cap and glaciers and is generally not available for the requirements of mankind. A major part 

of the balance amount of water occurs as ground water, of which about half the volume lies in water bearing 

formation deeper than 800 m below ground surface and is not ordinarily available for economical development. 

Human use of water has increased more than 35 folds over the past three centuries. Globally, 3240 km
3 

of fresh 



 

 

2601 | P a g e  

 

water are withdrawn and used annually. Of this total, 69% is used for agriculture, 23% for industries and 8% for 

domestic use. Water use varies considerably around the world (UNESCO World water report, 2014). The trends 

around the globe indicate that due to ever-increasing demand for water, resource availability-supply-demand 

pattern is continuously changing. In almost all countries including India the demand-supply gap is widening. 

The water demand in our country in the year 2000 was 634 BCM and it is going to be 1093 BCM by the year 

2025.The maximum amount of water usage is for irrigation purposes, efforts therefore, need to be made to 

increase the utilizable quantity by conservation, improving efficiencies and increasing supply sources. With 

rapid expansion of cities and domestic water supply, quantity of gray/wastewater is increasing in the same 

proportion. As per CPHEEO estimates about 70-80% of total water supplied for domestic use gets generated as 

wastewater. As per CPCB estimates, the total wastewater generation from Class I cities (498) and Class II (410) 

towns in the country is around 35,558 and 2,696 MLD respectively. While, the installed sewage treatment 

capacity is just 11,553 and 233 MLD, respectively thereby leading to a gap of 26,468 MLD in sewage treatment 

capacity. Thus, overall analysis of water resources indicates that in coming years, there will be a twin edged 

problem to deal with reduced fresh water availability and increased wastewater generation due to increased 

population and industrialization. Also the conventionally treated wastewater is being discharged into the water 

bodies, thereby, increasing their weed content and contaminating the water. Since the early twentieth century, 

conventional methods have been used for water treatment, which consist of coagulation, sedimentation, 

filtration, disinfection, decontamination and desalination. The above processes are chemically and operationally 

intensive and require large systems, infrastructure and engineering expertise, which make them burdensome, 

ineffective, time consuming and costly. Further, the chemicals used for the chemical treatment of water involves 

chlorine, ammonia, hydrochloric acid, ozone, permanganate, ferric salts, corrosion control chemicals, ion 

exchange resins and residuals can contaminate freshwater resources to a great extent. At the very forefront of 

the emerging technologies lies the development of nanotechnology for Wastewater treatment. Nanotechnology 

represents an extremely broad field, which encompasses a number of materials and technologies spanning 

multiple disciplines. Currently a wide variety of potential remedial tools employing nanotechnology are being 

examined at the bench-scale for use in waste water remediation. One emerging nanotechnology, nanosized zero 

valent iron and its derivatives, has reached the commercial market for field-scale studies. In terms of wastewater 

treatment, nanotechnology is applicable in detection and removal of various pollutants. Heavy metal pollution 

poses as a serious threat to environment because it is toxic to living organisms, including humans and not 

biodegradable. Various methods such as Photolysis, Nano filtration, Adsorption and Electrochemical oxidation 

involve the use of nano wire membranes, polymer membranes, carbon nano tubes, submicron Nano power, 

metal oxides, magnetic nano particles, etc are used to resolve or greatly diminish problems involving water 

quality in natural environment. Nano particles have very high absorbing, interacting and reacting capabilities 

due to its small size with high proportion of atoms at surface. Nano particles can achieve energy conservation 

due to its small size which can ultimately lead to cost savings. Nano particles have great advantage of treating 



 

 

2602 | P a g e  

 

Wastewater in depths and any location which is generally left out by other conventional technologies. There are 

various recent advances on different nano materials (nano structured catalytic membranes, nano sorbents, nano 

catalysts, bioactive nano particles) for removing toxic metal ions, disease causing microbes, organic and 

inorganic solutes from water. Thus the potential of nanotechnology in terms of treating wastewater is enormous. 

2. POTENTIAL OF NANOTECHNOLOGY 

Water containing unwanted substances which adversely affect its quality and thus making it unsuitable for use is 

termed as wastewater. Wastewater is generated from various sources such as residential areas, 

commercial/industrial properties, agriculture etc. composition of wastewater varies widely and depends upon the 

source from which it is generated. Common constituents of wastewater are pathogenic and non-pathogenic 

microorganisms, organic substances such as excreta, plants material, food protein and inorganic substances like 

meal particles, ammonia along with gases. When left untreated these constituents may pose threat to living 

beings and the environment, which makes it essential to treat wastewater before disposal various physical, 

chemical and biological treatment processes are used for wastewater treatment. Among these methods, currently 

nanotechnology has been extensively studied by researchers as it offers potential advantage like low cost, reuse 

and highly efficient in removing and recovering the pollutants. 

2.1. Nanotechnology: A brief review  

Nanotechnology is the manipulation of matter at the nanometer scale to create novel structures, devices and 

systems. It deals with structures sized between 1 to 100nm and involves developing materials or devices with 

this size. Substances or materials generated having nanoscale dimensions are referred to as ‘nanomaterials’. 

There are generally two categories of nanomaterials: fullerenes and nanoparticles.
 
At the nanoscale level, 

materials show different chemical, physical and biological properties than their normal sizes. The surface area of 

particles increases with a decrease in particle size; so nanomaterials exhibit different optical, magnetic and 

electrical properties in comparison to macro particles. A fullerene is any molecule composed entirely of carbon, 

in the form of a hollow sphere, ellipsoid, or tube. Spherical fullerenes are called buckyballs. Cylindrical ones are 

called carbon nanotubes or buckytubes.
 
The carbon nanotubes have a length to diameter ratio of 132,000,000:1. 

Have diameter of order 1nm and length up to 18cm. They exhibit extraordinary strength and unique electrical 

properties. They are categorized as single walled and multiwalled nanotubes. 

         

   (a)      (b) 



 

 

2603 | P a g e  

 

Figure 2.1. Types of nanomaterials: (a) Carbon Nanotubes & (b) Buckyball. 

A nanoparticle is a metallic, semiconductor or oxide particle having dimensions between 1 to100nm. They are 

having a large surface area, very reactive and exhibit different properties compared to the bulk material of the 

same substance. They exhibit very interesting mechanical, magnetic, optical, chemical and other properties. 

2.2. Nanotechnology in Water and Wastewater Treatment  

Recent advances in nanoscale science and engineering are providing unprecedented opportunities to develop 

more cost effective and environmentally acceptable water purification processes. It is suggested that many of the 

issues involving water quality could be resolved using the products resulting from the developments in 

nanotechnology. Development of affordable novel technologies to desalinate water is among the most exciting 

and promising features of nanotechnology. Utilization of specific nanoparticles either embedded in membranes 

or on other structural media that can effectively, inexpensively and rapidly render unusable water is being 

explored at a variety of institutions. Innovative use of nanoparticles for the treatment of industrial waste water is 

another potentially useful application. Many types of nanomaterials are being evaluated and used in purification 

of water contaminated with toxic metal ions, radio nuclides, organic and inorganic solutes, bacteria and viruses. 

The classes of materials being evaluated as functional materials for water purification are metal containing 

nanoparticles, fullerenes, zeolites and dendrimers. These have a broad range of physicochemical properties that 

make them particularly attractive as separation and reactive media for water treatment. 

Zeolites are microporous, alluminosilicate minerals commonly used as commercial adsorbents. Zeolites have a 

porous structure that can accommodate a wide variety of cations such as Na
+,

 K
+,

 Ca
2+,

 Mg
2+  

and  others. These 

positive ions are rather loosely held and can be exchanged for others in a contact solution. They can be acquired 

from natural sources or fabricated in laboratories. Synthetic zeoloites are usually made from silicon-aluminium 

solutions or coal fly ash and are used as sorbents or ion exchange media in cartridge or column filters (Zhang, 